
INSTRUCTION MANUAL
Double Roof Hardtop Gazebo

Series A04
IF YOU PURCHASED THE GAZEBO ONLINE AND HAVE ANY

QUESTIONS OR CONCERNS

PLEASE CONTACT USWITH EMAIL ORMESSAGE

Email:hiwarrantyservice@outlook.com
TEXT: +1 628-263-4608

mailto:service@eaglepeak.com


2 / 30

Description Label Qty Part Image

Post A 4

Right side beam B1 4

Left side beam B2 4

Short side middle beam B3 2

Long side middle beam B4 2

Base C1 4

Base Cover C2 4

Small Roof Connector D 1

Big Roof Long Connector
Tube E1 2

Big Roof Short Connector
Tube E2 2

Large top frame corner
connector E3 4

Small Roof Oblique Beam F 4

Small Roof centre Beam F1 2

Slanting Beam G 4

Middle Beam H1 10

Part List



3 / 30

Slanting Beam Connector I1 4

Middle Beam Connector J1 10

Beam connector K 16

Hook P 1

Small Roof long side Beam L9 4

Small roof long side left lower
blocking beam L9-1 2

Small roof long side right
lower blocking beam L9-2 2

Small Roof Short side Beam L10 2

Small roof Short side under
blocking beam L10-1 2

Big roof top Up beam L3 8

Big roof top Under beam L4 8

Big roof top middle beam
(long side) L5 12

Big roof left side under
blocking beam L6 4

Big roof right side under
blocking beam L7 4

Big roof middle side under
blocking beam L8 6

Long Mosquito Netting Rod M1 4

Short Mosquito Netting Rod M2 4



4 / 30

Small Roof Left Panel P1 4

Small Roof Right Panel P2 4

Small top short side middle
panel P4 2

Small top long side middle
panel P5 2

Small top long side right
middle cover panel P6 2

Left Big Roof Small Panel Q1 4

Left Big Roof middle Panel Q2 4

Left Big Roof big Panel Q3 4



5 / 30

Big Roof Middle Panel Q4 6

Right Big Roof big Panel Q5 4

Right Big Roof middle Panel Q6 4

Right Big Roof Small Panel Q7 4

Small Roof Middle Beam Cap R4 1

Small Roof Inclined Beam
Cap R5 4

Inclined Beam Cap R6 4

mound layer 1 S1 12

mound layer 2 S2 8

mound layer 3 S3 8

Mosquito netting W 1

Abat vent X 1

Right oblique support Y1 4

Left oblique support Y2 4



6 / 30

Label Description Qty Add
Part Image

BB Flat Washer M6 32 2

DD
Non-slip Nuts

M6 32 2

FF Bolt M6*20 454 10

GG Bolt M6*15 22 1

JJ Bolt M6*55 34 2

PP Stake Φ8*180 8

QQ Bolt M6*35 16 1

TT Plastic Ring 120 6

Z1 Wrench M6 2

Hardware Pack



7 / 30

1

B1 4x

<1>

B1 B2B3

B1 B4 B2

B1 B2 K

K

FF 64x
M6x20

FF

FF

FF

FF

B4B1 B2

B1 B2B3

B2 4x

B3 2x

B4 2x

K 16x

STEP1

STEP2



8 / 30

<2>

4xM1

2

4xM2

B1

B1 B2

B2B4

B3

M1M1 J1J1J1

J1J1M2 M2

FF

FF FF

FF 36x
M6x20

10xJ1

STEP1

STEP2 STEP3



9 / 30

<3>

4xA

3

4xC1

C2
C1

C1C2A
I1

A

4xC2

4xI1

A

I1
FF

FF

FF 32x
M6x20

STEP1

STEP2



10 / 30

4

<4>

FF 32x
M6x20

2xY1

2xY2

FF

FF

FF

Y1

Y2

Y1

Y2

A

A

A

A

B1

B3

B2

B2

B3

B1

STEP1
STEP2



11 / 30

5

<5>

FF

FF

FF

FF 32x
M6x20

2xY1

2xY2

A

A

A

A

Y2

Y1
Y2

Y1B1
B4

B2
B2

B1
B3

B1 B4 B2

B1

B2

B3

STEP1 STEP2



12 / 30

6

<6>

16xGG

M6x15

E1 2x

E2 2x

E3 4x

G 2x

FF 4x
M6x20

STEP1 STEP2

STEP3

G
FF

FF

E3

G

G

E3

E3E3

E2
E2

E1

E1

E3
E2 E1

GG
GG

E2 E3 E1



13 / 30

7

<7>

4xJJ
M6x55

4xBB
M6

4xDD
M6

1x

G

G

E1

E2

G

G

E2

E2 E1

E1

JJ

JJ
BB

DD

G



14 / 30

8

<8>

G 2x

4xJJ
M6x55

4xBB
M6

4xDD
M6

FF 4x
M6x20

STEP2

G

G

JJ

JJ
BB

DD

G

FF

G

FF

E3

STEP1



15 / 30

9

<9>

H1 10x

20xJJ
M6x55

20xBB
M6

20xDD
M6

FF 20x
M6x20

STEP2

H1

FF

FF

BB
DD

JJ

H1

H1H1H1
H1

H1

STEP1



16 / 30

10

D 1x

<10>

F 4x

F1 2x

4xJJ
M6x55

4xBB
M6

4xDD
M6

FF 2x
M6x20

6xGG

M6x15

STEP1

STEP3
STEP4

STEP2
F1

E1GG

F1

FF

FF

F1

D

DD

BB

F
D

JJ

F

E3

GG

F

F
F

F
F1

D
F1



17 / 30

11

<11>

FF 24x
M6x20

L9 4x

L10 2x

L9-1 2x

 L9-2 2x

L10-1 2x

STEP1
STEP2

STEP3

F1

L9-2

FFFF

L9-1

STEP4

F

FF

L9-1
L9-2

L10-1 L9
L9L10

L9

L9

F1

FF
FF L9

L10

FF

F

L10-1

L9-1

L9-2



18 / 30

12

<12>

4x

4x

2x

2x

P1

P2

P5

P6

FF 16x
M6x20

2xP4

P1

P5 P6 P2 P1

P2
P4

FF

FF



19 / 30

13

R4 1x

<13>

R5 4x

P 1x

2xJJ
M6x55

8xQQ
M6x35

STEP3

STEP2
STEP1

R5
R4

R5

R5

R5

R4

JJJJ

D

P

R5

QQ

QQ



20 / 30

14

<14>

2xS1

FF 28x
M6x20

8xS2

FF

S2

S2S2
S2 S1

FF



21 / 30

15

<15>

8xL3

FF 84x
M6x20

8xL4

12xL5

4xL6

4xL7

6xL8

L3
L4

L4
L4

L4

L3 L3

L3

L5 L5
L5 L5

L5
L5

L6
L8 L8 L7

L6

L7

L8

H1

FF

FF FF

G
STEP2

STEP1



22 / 30

16

<16>

Q4 6x

Q4

Q4Q4

Q4

Q4



23 / 30

17

<17>

Q3 4x

Q5 4x

FF 8x
M6x20

STEP1

STEP2

Q3
Q5

Q5

Q3

Q3Q5 Q5

Q4

FFFF



24 / 30

18

<18>

Q2 4x

Q6 4x

FF 8x
M6x20

STEP1

STEP2

Q2

Q6

Q2

Q6

Q2
Q6

Q6
Q5

FFFF



25 / 30

19

<19>

Q1 4x

Q7 4x

FF 8x
M6x20

STEP1

STEP2

Q1

Q7
Q1

Q7

Q1Q7

FF
FF

Q7
Q6



26 / 30

20

<20>

R6 4x

8xQQ
M6x35

R6

R6
R6

R6

R6
QQ

QQ



27 / 30

21

<21>

S1 10x

S3 8x

FF 52x
M6x20

FF

FF

S3
S3

S3

S3

S1
S1

S1S1S1



28 / 30

60xTT
22

<22>

W 1x

STEP1

STEP2

STEP3

STEP4

TT

W

W



29 / 30

23

<23>

X 1x

60xTT

STEP1

STEP2

STEP3

TT

X

X



30 / 30

8xPP
D8X18024

<24>

PPPP

Noting: Please purchase the anchors from local
hardware store if anchor the gazebo to concrete or
wood. （ Pls use expansion bolts to fix on the
concrete）


